
109 137

6

14

15

16

17

18

19

232427281

4

3

2

5

25

26

12118

2021

22

REPLACEMENT PARTS

Item 
No. Description Qty

11 Handle - Middle 2

12 M8x40 Hex Head Cap Screw 2

13 Handle - Upper 1

14 3/4”x8' Hose w/J-Hook x OPEN 1

15 3/4” NPT x 3/4” Barb Fitting 3

16 3/4” Female Quick Connect 1

17 3/4” Male Quick Connect 1

18 1” Hose Clamp 3

19
19mm ID x 18cm Hose with  
3/4” GHT x OPEN

2

Item 
No. Description Qty

1 Low-Profile Welded Assembly 1

2 M10 Hex Nut 8

3 M10 Flat Washer 16

4 6” Caster 2

5 M10x20 Hex Head Cap Screw 8

6 Screen Assembly 1

7 M8x50 Hex Head Cap Screw 1

8 Handle - Lower 1

9 M8 Flat Washer 6

10 M8 Hex Nut 3

Item 
No. Description Qty

20 M6x10 Hex Head Cap Screw 8

21 M6 Flat Washer 8

22 Horizontal Pump Bracket 1

23 110V Electric Pump w/Switch 1

24 3/4” Pipe Elbow 1

25 M12 Hex Nut 2

26 M12 Flat Washer 2

27 6” Wheel 2

28 M12x80 Hex Head Cap Screw 2

Part No. Description

LP4-RW 6” Wheels

LP5-KIT Hose Kit

Part No. Description

LP4-FW 6” Casters

LP5-18 Handle Assembly

AC-106-10 110V Pump w/Switch

JDI-LP5 Breakdown Sheet


